
Baclofen Dosing Guidance 
 

Initiate dose at: 

< 2 yrs 
2 – 7 yrs: 

2.5 – 5 mg PO daily 
or divided BID 

≥ 8 yrs: 
5 – 7.5 mg PO 

divided BID or TID 

Titrate dose up by 2.5 – 7.5 mg/day every 7 days 
Provide caregivers with a 4 week titration schedule with new prescription 

Parents/Caregivers to call clinic in case of adverse effects 

Phone call assessment at 4 weeks 
Reduced spasticity may be observed after 2 weeks 

If adverse drug 
reactions and 

continued 
spasticity, 

If tolerating 
drug and 

spasticity goals 
met, 

If tolerating 
drug and 

continued 
spasticity, 

Taper dose to 
previously 

tolerated dose 

Continue 
current dose 

Increase dose and 
provide new 4 week 

titration schedule 
with updated 
prescription. 

Consult expert 
Last updated February 2, 2023 

 

Follow up 
• Adverse drug reactions 
• Remind caregivers of 

withdrawal symptoms 
• Caregiver perceived 

changes in patient range 
of motion in affected 
joints 

• CP CHILD 
• CP QoL (Child or Teen) 
• Posture & mobility 
• Pain control 

Dosing 
• Consider modified dosing 

in obese patients 
• Absolute max doses: 

<2 yrs: 40 mg daily 
2 – 7 yrs: 60 mg daily 
≥ 8 yrs: 80 mg daily 

 

 

 

 

 

 

 

 
 

 
 

Anticipated Responders 
• Generalized spasticity2 

Goals of Therapy1 
• Improve functional 

movement & gait 
• Improve range of motion & 

prevent contractures 
• Reduce pain & spasms 
• Improve seating & posture 

Preparation 
• Regular release tablets: 

10, 20 mg 
• Recipe available for 

5 mg/mL oral suspension 

Side Effects/Adverse Drug 
Reactions (ADRs) 
• Drowsiness, dizziness 
• Sedation, somnolence 
• Hypotonia, weakness 
• Cognitive function 

impairment 
• Ataxia 
• Hypotension 

 

Withdrawal Symptoms 
• Increased spasticity 
• Hallucinations 
• Confusion 
• Hyperthermia 
• Seizures 

For suboptimal response or serious ADRs, 
taper medication slowly over 4 weeks to avoid withdrawal 

https://www.sickkids.ca/pdfs/Research/CPChild/6573-CPCHILD_manual.pdf
http://www.cpqol.org.au/V2%20CPQOL%20child%20report%20Q%209-12.pdf
http://www.cpqol.org.au/V2.%20CPQOL%20adolescent.pdf
http://intraweb01.albertahealthservices.ca/Pharmacy/RECIPES/recipes/recipe.aspx?recipe_id=25

